MATERIALS AND RESEARCH
DELAWARE DEPARTMENT OF TRANSPORTATION
DOVER, DELAWARE (302) 760-2400
REINFORCING STEEL REPORT

TEST NO. DATE SAMPLED:
CONTRACTOR: DATE TESTED:
SAMPLED BY: SECTION:
FURNISHED BY: SECTION:
MANUFACTURED BY:

CONTRACT:
Size:

Nominal Area (in%)

Theoretical Weight (Ibs per foot)

Actual Weight (Ibs per foot)

Percent Theoretical Weight

Yield Point (Ibs)

Yield Point (Ibs per in?)

Ultimate Strength (Ibs)

Ultimate Strength (Ibs per in®)

Percent elongation required

Actual percent elongation

Cold Bend Test: degrees around Diameters
Grade:
REMARKS:
This sample conform with the requirements of the specifications.
Material represented by this sample has been for use.
Tested By
Cc: Assistant Precast Supervisor
PCC Supervisor

Materials Engineer
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